
GHD | International Paper and McGinnes Industrial Maintenance Corporation | 11215702 (12) | Final 100% Remedial Design - Northern Impoundment  119 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix G  
Design Drawing Package 



Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2024 GHD

0 1"

Bar is one inch on
original size drawing
[...]
WDCWDRC WDIC

WCWRC WIC

WDR WDIWDCV

WSHWR WIWCV

TDCTDRC TDIC

UR UI

TDR TDITDCV

T

S

Temperature

Speed/Frequency

R

Q

Radiation

Quantity

TCTRC TIC

SCSRC SIC

TSHTR TITCV

SSHSR SISCV

RCRRC RIC

QRC QIC

RSHRR RI

QSHQR QI

P

O User's Choice

Pressure/Vacuum

N

M

User's Choice

User's Choice

PCPRC PIC PSHPR PIPCV

J Power

L

K

Level

Time

H

I Current

Hand

JSHJR JIJRC JIC

LCLRC LIC

KCKRC KIC

LSHLR LILCV

KSHKR KIKCV

IRC IIC

HCHIC

ISHIR II

PDVPEPDT PDYPDRT PDITPDSL PP

VEVT VYVRT VITVSL VSHL

WDITWDRTWDSL

WRT WITWSL WSHL

WEWDT WDY

WEWT WY

TDITTDRTTDSL TPTE

UY

TDT TDY

VZ

WDZ

WZ

UV

TDVTW

TRT TITTSL TSHL

SRT SITSSL SSHL

TETT TY TP

SEST SY

RRT RITRSL RSHL

QRT QITQSL QSHL

RERT RY

QEQT QY

TV

SV

TSETW

RZ

QZ

RW

PPPRT PITPSL PSHL PEPT PY PV
PSE
PSV,

JEJT JYJRT JITJSL JSHL

LRT LITLSL LSHL

KRT KITKSL KSHL

LELT LY

KEKT KY

IRT IITISL ISHL

HS

IEIT IY

JV

LV

KV

LGLW

IZ

HV

TYPICAL INTERNATIONAL SOCIETY OF AUTOMATION LETTER COMBINATIONS

Alarm Devices *

High **

FFSH

FQSHFQ Flow Quantity

G

FF

User's Choice

Flow Ratio

F

E

Flow Rate

Voltage

FQR FQIFQRC FQIC

FFCFFRC FFIC FFR FFI

FCFRC FIC

ECERC EIC

FCV, FSHFR FI
FICV

ESHER EI

D

C

User's Choice

User's Choice

B

A

Burner/Combustion

Analysis

BCBICBRC

ACAICARC

BSHBIBR

ASHAIAR

Letters
First-

Initiating or Measured Variable BlindIndicatingRecording Recording Indicating

Actuated
Self-

Control
Valves

Controllers Readout Devices

FQEFQT FQYFQITFQSL

FFSL FE

FRT FITFSL FSHL

ERT EITESL ESHL

FEFT FY FP

EEET EY

FQV

FFV

FV

EZ

FG

AP

BITBRTBSHLBSL

AITASHL ARTASL

BEBYBT

AT AY AE

BZ

AV

BGBW

AW

PointIndicatingCombLow Recording
TestPrimary

Element

Solenoids,
Relays,
Computing
DevicesBlind

TransmittersSwitches and

Final
Element

Safety
Device

Viewing
Device,
Glass

Well
or
Probe

V Vibration, Machinery Analysis

Event, State, or Presence

UnclassifiedX

Y

Z Position, Dimension

W Weight, Force

Z Axis

Unclassified

Temperature

U Multivariable

R

S

T

Radiation

Speed, Frequency

Multifunction

Safety

Record

P

Q

Pressure, Vacuum

Quantity

M

N

O

User's Choice

User's Choice

User's Choice

Integrate, Totalize

Point (Test) Connection

Valve, Damper, Louver

Relay, Compute, Convert

Driver, Actuator, 

Switch

Transmit

IDENTIFICATION LETTERS

User's ChoiceC

User's ChoiceG

K

L

J

Time, Time Schedule

Level

Power

I

H Hand

Current (Electrical)

Time Rate of Change

Scan

Light

Indicate

Flow RateF

D

E

User's Choice

Voltage

Ratio (Fraction)

Sensor (Primary Element)

A

B

Analysis

Burner/Combustion

INITIATING VARIABLE

Alarm

User's Choice

MODIFIER PASSIVE FUNCTION

Control Station

Low

OUTPUT FUNCTION MODIFIER

Differential, Density

Momentary, Moisture

X Axis

Y Axis

Glass, Viewing Device, Gauge

High

Control

Middle, Intermediate

Orifice, Restriction

Well

User's Choice User's Choice

User's Choice User's Choice User's Choice

Unclassified

Multifunction

Unclassified

Multifunction

Unclassified Final 
Control Element

FIRST-LETTER SUCCEEDING-LETTERS

MEASURED OR READOUT OR

NOTE:  THIS TABLE IS NOT ALL-INCLUSIVE.

*  A, ALARM, THE ANNUNCIATING DEVICE, MAY BE USED IN THE
   SAME    FASHION AS S, SWITCH, THE ACTUATING DEVICE.

**  THE LETTERS H AND L MAY BE OMITTED IN THE UNDEFINED CASE.

OTHER POSSIBLE COMBINATIONS:

FO (RESTRICTION ORIFICE)

FRK, HIK (CONTROL STATIONS

LLH (LEVEL LIGHT HIGH)

LCL (LEVEL CONTROL LOW)

KQI (RUNNING TIME INDICATOR)

HMS (HAND MOMENTARY SWITCH)

LCH (LEVEL CONTROL HIGH)

Conductivity

ABBREVIATIONS:

INSTRUMENTS

LOR  -  LOCAL/OFF/REMOTE

HOA  -  HAND/OFF/AUTO

STPT   -  SETPOINT

CLS  -  CLOSE

OPN  -  OPEN

NC   -  NORMALLY CLOSED

NO   -  NORMALLY OPEN

ST - START / ENABLE

SP - STOP / DISABLE

LINE DESIGNATION

2"-NaOH7-CS_PTFEL-02101-I(2")ET

NOMINAL DIAMETER (INCHES)

JOG - PUMP MOTOR

ES   -  EMERGENCY STOP

PIPE FLUID SERVICE CODE (SEE PIPE FLUID SERVICE CODE INDEX)

PIPE MATERIAL DESCRIPTION (SEE PIPE MATERIAL INDEX)

PIPE LINE NUMBER
LAST 2 DIGITS OF PID NUMBER &
SEQUENTIAL LINE NUMBER

PIPE INSULATION CODE (IF REQUIRED) (SEE PIPE INSULATION CODE INDEX)

PIPE FLUID SERVICE CODE INDEX

CODE
CL21
CTW1
CW3

NaOH
GCO
N20

SERVICE
CHLORINE LIQUID OR GAS
COOLING TOWER WATER
PROCESS WATER

CAUSTIC SODA SOLUTION
GLYCOL
NITROGEN (DRY COMPRESSED GAS)

PIPE MATERIAL INDEX

MAT'L
CS_40

DESCRIPTION
CARBON STEEL SCHEDULE 40 PIPE

316L STAINLESS STEEL SCHEDULE 10 PIPE
304 STAINLESS STEEL SCHEDULE 40 PIPE
316L STAINLESS STEEL TUBING
304 STAINLESS STEEL TUBING
CARBON STEEL TUBING
COPPER TUBING

CS_80
316L_10
304_40
316L_ST
304_ST
CS_T
CU_T

CARBON STEEL SCHEDULE 80 PIPE

CARBON STEEL PTFE LINED PIPE
CARBON STEEL PFA LINED PIPE
CARBON STEEL GLASS LINED PIPE

PE_T
CS_PTFEL
CS-PFAL
CS-GL

POLYETHYLENE TUBING

CPVC SCHEDULE 80 PIPE
PVC SCHEDULE 80 PIPE

CPVC_80
PCV_80

PIPE INSULATION CODE INDEX

CODE
I(2")
NI
JKT
I(2")ET
I(2")ST
I(2")JKT

DESCRIPTION
INSULATED (2")
NOT INSULATED
JACKETED PIPE
INSULATED (2") AND ELECTRICALLY TRACED
INSULATED (2") AND STEAM TRACED
INSULATED (2") AND JACKETED

SI STEAM
CI CONDENSATE

304 STAINLESS STEEL SCHEDULE 10 PIPE304_10
FIBERGLASS REINFORCED PIPEFRP

PROCESS VENTPV
STORM SEWERSTS

CW4 CHILLED WATER

PROCESS RELIEFPR

HIGH-DENSITY POLYETHYLENE SDR-11HDPE_11
FLEXIBLE RUBBER HOSEFRH

GROUNDWATERGW
DRAINDR
INSTRUMENT AIRIA
VAPOR EXTRACTIONVE

SA   -  SINGLE ACTING
DA   -  DOUBLE ACTING

NON POTABLE WATERNPW
SULFURIC ACIDH2SO4
DOMESTIC WATERDW 304L STAINLESS STEEL TUBING304L_ST

SPEC

304L STAINLESS STEEL SCHEDULE 10 PIPE304L_10INFLUENT WATER (CONTACT WATER)INF
EFFLUENT WATER (TREATED WATER)EFF
SLUDGESLG
BACKWASHBW
COAGULANTCOAG
POLYMERPOLY
ORGANOSULFIDEOS
DECANT WATERDEC

TEFLON TUBING, CPVC CARRIER AND
CONTAINMENT PIPE304L_ST

HIGH-DENSITY POLYETHYLENE SDR-11, DOUBLE
WALLED CARRIER AND CONTAINMENT PIPEHDPE_DW_11

TEFLON TUBING, CPVC CARRIER AND
CONTAINMENT PIPEPTFE_CPVC

CONTAINMENT AREA DRAINAGECONT GHD SERVICES INC.

276

00111215702

SEE PIPING SPECIFICATIONS FOR DETAILS SEE PIPING SPECIFICATIONS FOR DETAILS SEE PIPING SPECIFICATIONS FOR DETAILS

Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2024 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:17 July 2024 - 1:06 PM \\ghdnet\ghd\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-000B.dwgPlotted By: Jonathan Compton

GHD
2237 S Acadian Thruway Suite 701
Baton Rouge Louisiana 70808 USA
T 225 292 9007

11215702

SAN JACINTO RIVER
WASTE PITS

NORTHERN IMPOUNDMENT
FINAL 100% REMEDIAL DESIGN

-100% EPA SUBMITTAL

HARRIS COUNTY, TEXAS

1 100% EPA SUBMITTAL RH 07/17/2024

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 07/17/2024.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.



GHD SERVICES INC.

276

00111215702

INFLUENT
TANKS

(2.6 MILLION GAL)
FILTER

FEED PUMP
(4,000 GPM)

DEWATERING
PUMP

(2,000 GPM)

BACKWASH

MAJOR PROCESS FLOW

MINOR PROCESS FLOW

SAND FILTERS

BAG OR
CARTRIDGE
FILTRATION
SYSTEM (10 um)

WATER TREATMENT SYSTEM
PROCESS FLOW DIAGRAM

(BULK WATER)

P-001
-

LL July 17, 2024

SH NF

NF

N.T.S.

BAG OR
CARTRIDGE
FILTRATION
SYSTEM (1 um)

DISCHARGE TO
SAN JACINTO RIVER

THROUGH DIFFUSERS

BULK WATER FROM
EXCAVATION (BMP) AREA

EXCAVATION (BMP) AREA

TREATMENT SYSTEM (WTS) AREA

Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2024 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:17 July 2024 - 1:07 PM \\ghdnet\ghd\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-001.dwgPlotted By: Jonathan Compton

GHD
2237 S Acadian Thruway Suite 701
Baton Rouge Louisiana 70808 USA
T 225 292 9007

11215702

SAN JACINTO RIVER
WASTE PITS

NORTHERN IMPOUNDMENT
FINAL 100% REMEDIAL DESIGN

-100% EPA SUBMITTAL

HARRIS COUNTY, TEXAS

1 100% EPA SUBMITTAL SH 07/17/2024

DEWATERING
PUMP

(2,000 GPM)

BULK WATER FROM
EXCAVATION (BMP) AREA

COAGULANT (AS NEEDED)

POLYMER (AS NEEDED)

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 07/17/2024.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.



WATER TREATMENT SYSTEM
PROCESS FLOW DIAGRAM

(CONTACT WATER)

P-002
-

LL July 17, 2024

RH NF

NF

N.T.S.

(2)
INFLUENT TANKS
(2.6 MILLION GAL)

TREATMENT
FEED PUMP
(300 GPM)

DEWATERING
PUMP

(2,000 GPM)

SUMP
PUMP(S)

(200 GPM)

SUMP
PUMP(S)

(200 GPM)CONTAINMENT
AREA SUMP(S)

CONTAINMENT
AREA SUMP(S)

(4)
EFFLUENT

STORAGE TANKS
(6 MILLION GAL) TRANSFER

PUMP
(1,000 GPM)

EXCAVATION (BMP) AREA

EFFLUENT STORAGE AREA
TREATMENT SYSTEM (WTS) AREA

TRANSFER
PUMP

(600 GPM)

FRAC
TANK

TREATMENT SYSTEM (WTS) AREA

& TRANSFER FROM EFFLUENT STORAGE AREA FRAC TANK TO INFLUENT TANKS

WATER FROM
EFFLUENT STORAGE
CONTAINMENT AREA

DISCHARGE TO
SAN JACINTO

RIVER THROUGH
DIFFUSERS

OFFSITE DISPOSAL
(WITH OTHER SOLID WASTE)

WATER FROM
TREATMENT SYSTEM
(WTS) CONTAINMENT
AREA

CONTACT WATER FROM
EXCAVATION AREA

RAPID MIX
TANK

FLOCCULATION /
CLARIFIER TANK

TRANSFER
PUMP

(1,000 GPM)

ORGANOSULFIDE
(AS NEEDED)

COAGULANT

ACID (AS NEEDED)

CAUSTIC (AS NEEDED)

BACKWASH

SRS TRAILER

SAND FILTERS

BAG OR
CARTRIDGE
FILTERS (10 um)

(2) GAC
ADSORBERS
(LEAD/LAG)

FRAC
TANK

BAG OR
CARTRIDGE
FILTERS (1 um)

BAG OR
CARTRIDGE
FILTERS (1 um)

CLARIFIER
FEED PUMP
(300 GPM)

POLYMER

RETURN TO INFLUENT TANKS (AS REQUIRED)

GHD SERVICES INC.

276

00111215702

RETURN FROM EFFLUENT STORAGE TANKS TO INFLUENT TANKS (AS REQUIRED)

MAJOR PROCESS FLOW (OPTIONAL)

MINOR PROCESS FLOW

UNTREATED
AND/OR

OUT-OF-SPEC

TREATED
AND

IN-SPEC

TREATMENT
FEED PUMP
(300 GPM)

RAPID MIX
TANK

FLOCCULATION /
CLARIFIER TANK

ORGANOSULFIDE
(AS NEEDED)

COAGULANT

ACID (AS NEEDED)

CAUSTIC (AS NEEDED)

BACKWASH

(2)
DEWATERING

BOXES

FILTER
FEED PUMP
(300 GPM)

SRS TRAILER

FILTRATE

SOLIDS
SLUDGE

SAND FILTERS

BAG OR
CARTRIDGE
FILTRATION
SYSTEM (10 um)

(2) GAC
ADSORBERS
(LEAD/LAG)

BAG OR
CARTRIDGE
FILTRATION
SYSTEM (1 um)

SLUDGE PUMP

FLOCCULATION /
CLARIFIER

FEED PUMP
(300 GPM)

POLYMER

RETURN TO INFLUENT TANKS (AS REQUIRED)

PRIMARY TREATMENT SYSTEM (WTS)

(NO) (NC)

MAJOR PROCESS FLOW

MINOR PROCESS FLOW (OPTIONAL)

SLUDGE

SLUDGE PUMP
SECONDARY TREATMENT SYSTEM (WTS) (OPTIONAL)

FILTER
FEED PUMP
(300 GPM)

Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2024 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:17 July 2024 - 1:07 PM \\ghdnet\ghd\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-002.dwgPlotted By: Jonathan Compton

GHD
2237 S Acadian Thruway Suite 701
Baton Rouge Louisiana 70808 USA
T 225 292 9007

11215702

SAN JACINTO RIVER
WASTE PITS

NORTHERN IMPOUNDMENT
FINAL 100% REMEDIAL DESIGN

-100% EPA SUBMITTAL

HARRIS COUNTY, TEXAS

1 100% EPA SUBMITTAL RH 07/17/2024

SLUDGE

SLUDGE

BAG OR
CARTRIDGE
FILTRATION
SYSTEM (1 um)

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 07/17/2024.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.



WATER TREATMENT SYSTEM
P&ID (BULK WATER)

(1 OF 3)

P-003
-

LL July 17, 2024

SH NF

NF

N.T.S.

GHD SERVICES INC.

276

00111215702

Sheet of

This document shall not be used for
construction unless signed and sealed for
construction.

DesignerDrawn

Scale

Date

Drafting
Check

Design
Check

Project
Coordinator

Reuse of Documents
This document and the ideas and designs incorporated herein, as an instrument of
professional service, is the property of GHD and shall not be reused in whole or in part
for any other project without GHD's written authorization. © 2024 GHD

0 1"

Bar is one inch on
original size drawing

Original Size

Arch D

Project No.

Sheet No.

IssueNo. Drawn Approved Date

Title

Client

Project

Plot Date: Filename:17 July 2024 - 1:07 PM \\ghdnet\ghd\US\Baton Rouge\Projects\562\11215702\Digital_Design\ACAD 2019\Sheets\11215702-01-DWG-P-003.dwgPlotted By: Jonathan Compton

GHD
2237 S Acadian Thruway Suite 701
Baton Rouge Louisiana 70808 USA
T 225 292 9007

11215702

SAN JACINTO RIVER
WASTE PITS

NORTHERN IMPOUNDMENT
FINAL 100% REMEDIAL DESIGN

-100% EPA SUBMITTAL

HARRIS COUNTY, TEXAS

1 100% EPA SUBMITTAL SH 07/17/2024

NOTES:
1. P&IDs ARE CONCEPTUAL ONLY AND ARE TO BE FINALIZED BY CONTRACTOR.
2. FOR CLARITY NOT ALL SYSTEM ELEMENTS (E.G. VALVES, PIPE SIZES) HAVE BEEN SHOWN.
3. CONTRACTOR SHALL PROVIDE PROVISIONS TO DIRECT EQUIPMENT DECONTAMINATION WATER TO WATER TREATMENT SYSTEM OR TO AN ADJACENT CONTAINMENT AREA WITH PUMPING SYSTEM.
4. CONTRACTOR SHALL PROVIDE AN ADEQUATE NUMBER OF SUMPS AND PUMPS TO DEWATER CONTAINMENT AREA AFTER A LARGE RAIN EVENT TO RESUME ACTIVITIES.

INFLUENT TANK
(1.3 MILLION GAL)

LIT
6001A

DEWATERING PUMP
(2,000 GPM)

BULK WATER FROM
EXCAVATION (BMP) AREA

T-6001A

SAND FILTERS

P-004

WL

2,000 GPM

12"_18"-INF-HDPE_DW_11-03002-NI
(DOUBLE WALLED)
(LEAK DETECTION)

F-4001 A/B/CFILTER
FEED PUMP
(4,000 GPM)

P-3001

VFD

4,000 GPM
18"-INF-HDPE_11-03005-NI

M

FIT
3001

1/2"
SAMPLE

PORT

INFLUENT TANK
(1.3 MILLION GAL)

LIT
6001B

T-6001B

WL

4,000 GPM

18"-INF-HDPE_11-03004-NI

EXCAVATION (BMP) AREA

TREATMENT SYSTEM (WTS) AREA

P-3002B

BACKWASH FROM
SAND FILTERS

P-004

F-4001 A/B/C

6*-BW-HDPE_11-04002-NI

DEWATERING PUMP
(2,000 GPM)

BULK WATER FROM
EXCAVATION (BMP) AREA

2,000 GPM

12"_18"-INF-HDPE_DW_11-03001-NI
(DOUBLE WALLED)
(LEAK DETECTION)

P-3002A

4,000 GPM

18"_24"-INF-HDPE_DW_11-03003-NI
(DOUBLE WALLED)
(LEAK DETECTION)

COAGULANT FEED PUMP
(AS NEEDED)

P-005

P-5002

POLYMER FEED PUMP
(AS NEEDED)

P-005

P-5001

1/2"_2"-COAG-PTFE_CPVC-05002-NI

1/2"_2"-POLY-PTFE_CPVC-05001-NI

AIT 4004A (TB)

P-004

THIS DOCUMENT IS RELEASED FOR THE PURPOSE OF
EPA REVIEW UNDER THE AUTHORITY OF NORTON
FOGEL, P.E. 144491 ON 07/17/2024.  IT IS NOT TO BE
USED FOR CONSTRUCTION, BIDDING, RECORDATION,
CONVEYANCE OR SALES PURPOSES.



WATER TREATMENT SYSTEM
P&ID (BULK WATER)

(2 OF 3)

P-004
-

LL July 17, 2024

SH NF

NF

N.T.S.

GHD SERVICES INC.

276

00111215702

SAND FILTERS

BAG OR
CARTRIDGE
FILTRATION
SYSTEM (10 um)

FILTER FEED PUMP

P-003
4,000 GPM

18"-INF-HDPE_11-03005-NI

PIT
4001

4,000 GPM

18"-INF-HDPE_11-04001-NI

PIT
4002

4,000 GPM

18"-INF-HDPE_11-04003-NI

PIT
4003

BACKWASH TO
INFLUENT TANK

P-003

F-4002

GHD SERVICES INC.

276

00111215702

T-3001

P-3001

F-4001 A/B/C

1/2"
SAMPLE

PORT

1/2"
SAMPLE

PORT

1/2"
SAMPLE

PORT

6"-BW-HDPE_11-04002-NI

DISCHARGE TO
SAN JACINTO RIVER